

CERTIFICATE

Nr.

12/32301627

ATTESTATION OF CONFORMITY

CUSTOMER: KWAZAR CORPORATION, Sp. zo. o.
ul. Chełmońskiego 144
96-313 Jaktorow

TESTED PRODUCT: Anti-Glare Screen for Roads

MODELS: U-19

TEST	STANDARD	REPORT NUMBER	RESULT
Artificial ageing and tensile-impact strength	EN 12676-1:2000+A1:2003 (Cl. 4.4.1) & EN 12676-2:2000 (Cl. 5.2.2 & 5.2.3.)	0062/ZBH/10	100 (Eva / Ena) = 81,35 % 100 (Evb / Enb) = 83,52 % 100 ((Ena - Enb) / Ena) = 2,42 %
Corrosion test	EN 12676-1:2000+A1:2003 (Cl. 4.4.2.) & EN 12676-2:2000 (Cl. 5.3.)	0603/CBM/2012	Level 8 (Rp), in accordance with the Table 1 of the EN ISO 10289:2001
Resistance to horizontal loads	EN 12676-1:2000 (Cl. 4.7) & EN 12676-2:2000 (Cl. 4)	16/BA-A1/12/D	Transverse residual strain 2,43% Longitudinal residual strain 7,76%

This Certificate certifies that the exposed results of the tested items, carried out on mentioned products, meet the applied requirements of standards EN 12676-1:2000+A1:2003 and EN 12676-2:2000, according to report 12/32301626.

The **CE** marking may only be used if all relevant and effective EC Directive comply with all the applicable directives. All applicable directives have to be taken into account.

Date of issue
November 16th, 2012

Applus⁺

LGAI Technological Center, S.A.

Director, Product Conformity B.U.

Xavier Ruiz Peña